
TECHNIQUEMATERIALS  BOOK NO. Ａ４４３０－０ PAGE 1/2 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Notice 

1）Please acknowledge, we will stop the replenishment of stocks of parts  

when seven (7) years have passed after sale or ten (10) years have passed after 

suspended production, therefore becoming parts supply only of our stock's worth. 

2）"Listed each prices" are up dated one (date of the price correction),  

please acknowledge it will be changed in the future without any prior notice. 

MARK DATE OF CONTENTS OF AMENDMENT 

   

   

 
 
 

ISSUE : April 08, 2015 
 
 

APPROVAL CONFIRM. DONE BY 

  Horimoto 

 
 
   

PARTS LIST 
 

□７４ Ｓｗｉｖｅｌｉｎｇ Ｐｏｌｅ Ｂａｓｅ ＲＢ－７４１－１０８５ 

ＥD－１６ 

CONSEC CORPORATION 



□７４ Ｓｗｉｖｅｌｉｎｇ Ｐｏｌｅ Ｂａｓｅ ＲＢ－７４１－１０８５ BOOK NO. Ａ４４３０－０ PAGE 2/2 
     

 
 

NO. CODE DESCRIPTION / STANDARD Q’TY REMARKS LIST PRICE EACH 

１ 002001973 Main pole □74×1080L 1  \47,000- 

２ 002001974 Rack 2M×14×25×872L 1  \22,000- 

３ 003380512 Hex. socket head cap screw M5×12  13  \20- 

４ 003202540 Hex. head bolt M24×400  1  \4,000- 

５ 003332400 Flat washer（Regular circle） 24  1  \145- 

６ 002001130 Sub Pole □74×374L 1  \24,000- 

７ 002001132 Rack A 2M×14×25×363.5L 1  \11,000- 

８ 003201295 Hex. head bolt M12×95  1  \375- 

９ 003160723 Hex. head bolt M12×110  2  \155- 

10 003331200 Flat washer（Regular circle） 12  9  \20- 

11 002000918 Leveling bolt M16×110 （Dihedral width 21） 4  \300- 

12 003281600 Hex. nut M16  4  \50- 

13 002001954 Base main body (UB-1) 1  \44,000- 

14 003201220 Hex. head bolt M12×20  2  \110- 

15 002001955 Wheel shaft UB1 1  \7,000- 

16 003160272 Rubber wheel 425S-R-125 2  \2,420- 

17 003110120 Snap Ring S-12     2  \20-   


